
C-C ( 2 : 7 )

D-D ( 2 : 7 )

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 1 M7020-41 Body of Gearbox
2 2 M7020-42 Bush 14
3 2 M7020-43 Bush 12
4 1 7020-44 Shaft 14
5 1 M7020-45 Helical Gear - Z35
6 1 M7020-46 Adjusting Ring - 14
7 3 M7020-47 Spring-Type Straight Pin - 4 x 20
8 2 M7020-48 Spring-Type Straight Pin - 5 x 28
9 1 M7020-49 Shaft 12
10 1 M7020-50 Coupling Bush
11 1 M7020-51 Adjusting Ring - 12
12 1 ISO 8752 - 4 x 28 Spring-Type Straight Pin
13 1 M7020-52 Pinion Gear - Z12
14 1 M7020-53 Cam Ring
15 1 M7020-54 Cap of Gearbox
16 4 M7020-55 Tapping Screw - M4 x 8
17 1 M7020-56 Hex Bolt - M6 x25 with split pin 

hole on shank
18 7 DIN 555-5 - M8 Hex Nut
19 4 M7020-57 Hex-Head Bolt - M8 x 20
20 8 DIN 128 - A8 Spring Washer
22 1 M7020-58 Bracket of Shaft 14
23 2 M7020-59 Crank Handle
24 2 M7020-60 Revolving Handle
25 2 M7020-61 Bush of Revolving Handle
26 2 DIN 125 - A 8.4 Washer
27 2 DIN 912 - M8 x 80 Cylinder Head Cap Screw
28 2 M7020-29 Alen Screw - M8 x 25

C C

D

D

Size: A3

Drawn:

Checked:

OK:

DateName

M.Safarabadi

Scale:

Qty:

Standard:

System:

Assy Name:

Assy No:

Material:

Hard:

Freetolerance: 

Design:

Modification No:

Customer:

Archive:

M.Safarabadi

DIN 7168f

N7020-05

 
ABB

-

2012/1/15

2012/1/15Designer
mohamad.safarabadi@gmail.com 2:7-

x¼] ½I«Twj ½oÃ¬ ¾ÄIQ ¾š¼µ\¶

extractor  ¾ºkM

1

27

20

26

25

24

20

28

23

22

2

19

20

18

11

13

14

3

7

1215

16

8

3

7

6

7

18

17

1

18

9

10

48

5

19

20

18

2

215,5

40,95

1

0,
25

118,2

169


